Items:
Value:

Headstock Assembly

Spares Counter | Myford ML10 | Myford ML10 Spares |  Headstock Assembly

MANUAL FOR ML10 LATHE No. 743K

MANUAL FOR ML10 LATHE No. 743K

Ref: 3538
This is a manual for the operation, installation and maintenance of a Myford ML10 lathe. Also has a very good pictorial parts list with exploded ... Read More

Quantity:  

Price: 17.00


 
ML10 VEE BELT - SECONDARY DRIVE - COUNTERSHAFT TO HEADSTOCK  70032

ML10 VEE BELT - SECONDARY DRIVE - COUNTERSHAFT TO HEADSTOCK 70032

Ref: 1649
A25 Headstock Vee Belt Read More

Quantity:  

Price: 9.00

(10.80 Inc VAT )

 
TAPER ROLLER BEARING - REAR -  73013

TAPER ROLLER BEARING - REAR - 73013

Ref: 2232
Only Suitable For The ML10 Lathes With A Taper Roller Bearing Spindle, This Is The Rear Bearing. ( For The Left Hand Side Of ... Read More

Quantity:  

Price: 20.00

(24.00 Inc VAT )

 
TAPER ROLLER BEARING - FRONT -  73014

TAPER ROLLER BEARING - FRONT - 73014

Ref: 2233
Only Suitable For The ML10 Lathes With Taper Roller Bearing Spindle. This Is The Front Bearing. (For The Right Hand Side Of The Spindle) ... Read More

Quantity:  

Price: 20.00

(24.00 Inc VAT )

 
ML10 25T GEAR - HEADSTOCK SPINDLE  A7252

ML10 25T GEAR - HEADSTOCK SPINDLE A7252

Ref: 2660
This 25T Gear Is To Be Fixed To The Left Hand Side Of The Spindle. Used To Transmit Drive From The Spindle To The Gear ... Read More

Quantity:  

Price: 15.64

(18.77 Inc VAT )

 
ML10 SPEED PLATE A7630

ML10 SPEED PLATE A7630

Ref: 1616
For The 60Hz ML10 Lathes Only Read More

Quantity:  

Price: 7.00

(8.40 Inc VAT )

 
SPEED 10 PLATE  10705

SPEED 10 PLATE 10705

Ref: 1618
Nameplate For Speed 10 Lathes Only Read More

Quantity:  

Price: 7.00

(8.40 Inc VAT )

 
ML10 INSTRUCTION PLATE  10688

ML10 INSTRUCTION PLATE 10688

Ref: 1615
Spindle speeds plate for ML10 lathes (both 50Hz and 60Hz) Read More

Quantity:  

Price: 7.00

(8.40 Inc VAT )

 
ML10 21/56T BACKGEAR CLUSTER  70/1218

ML10 21/56T BACKGEAR CLUSTER 70/1218

Ref: 39
21/56T BackGear Cluster Gear . To Be Used In Conjuntion With The 65T BackGear When Screwcutting. Read More

Quantity:  

Price: 44.00

(52.80 Inc VAT )

 
ML10 65T BACKGEAR ASSEMBLY  70/1226

ML10 65T BACKGEAR ASSEMBLY 70/1226

Ref: 443
To Be Used When Screwcutting. The Small Key In The Back Of The Gear Should Be Freed From The Geared Bush Of The Headstock Pulley, Then ... Read More

Quantity:  

Price: 40.00

(48.00 Inc VAT )

 
WOODRUFF KEY No. 404 (1/8

WOODRUFF KEY No. 404 (1/8" x 1/2")

Ref: 15864
1/8" X 1/2" Read More

Quantity:  

Price: 1.25

(1.50 Inc VAT )

 
5/16

5/16" OIL BLACKENED WASHERS - PACK OF 10 - SC91

Ref: 15883
Pack of 10 Oil Blackened Washers. Inside Bore - 5/16" Outside Diameter - 3/4" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
ML10 HEADSTOCK SECURING BOLT (5/16

ML10 HEADSTOCK SECURING BOLT (5/16" x 1/2" HEX)

Ref: 15884
5/16" BSF x 1.1/2" Hexagon Head Bolt Read More

Quantity:  

Price: 3.50

(4.20 Inc VAT )